
NRCH.5



NRCH.5     Hardware Illustration Sheet
A1. M12x65 Head Hex Bolt  ...  2PCS

A2. M10x100 Head Hex Bolt  ...  2PCS

A3. M10x75 Head Hex Bolt  ...  6PCS

A4. M8x16 Allen Screw  ...  4PCS

A5. M8x45 Head Hex Bolt  ...    2PCS

A6. M8x30 Allen Screw  ...  4PCS

A7. M8x25 Allen Screw  ...  4PCS

A
9.

 D
ou

b
le

 T
hr

e
ad

 s
cr

e
w

  .
.. 

 2
P

C
S

( p
re

-in
st

al
le

d)
(8

26
0

-0
33

)

4020 60 80 100 140 160120

A10. M10x15 Allen Screw  ...  4PCS

1

A11. M10x55 Head Hex Bolt  ...  2PCS



NRCH.5     Hardware Illustration Sheet

B1. 1/2" Nylon Lock Nut  ...  4PCS  

B2. M12 Nylon Lock Nut  ...  2PCS  

B3. M10 Nylon Lock Nut  ...  8PCS  

B4. M8 Nylon Lock Nut  ...  2PCS  

C2. M12 Washer  ...  8PCS  (4PCS pre-installed)

C3. M10 WASHER  ...  20PCS  

C4. M8 Washer  ...  10PCS  

C5. M8 Washer  ...  8PCS  

2

C6. M10-Ø19 WASHER  ...  2PCS  C7. M8 CURVED WASHER  ...  2PCS  



   Qty.

D3. 45x45 End Cap (9211-091)  2PCS

D4. Wheel (9213-023)  2PCS

D5. Pop Pin (8250-067G) pre-installed  1PCS

D6. Nylon Washer (9214-008)  4PCS

D7. End Cover (9211-157)  4PCS

D9. 50x50 End Cap (9211-087)  1PCS

NRCH.5     Parts Illustration Sheet

                           D3                  D4                    D5

D6                        D7                           D9        

3



NRCH.5     Parts Illustration Sheet

A [1PCS] B [1PCS]

P [1PCS]

E [2PCS]
(8323-234)

Q [1PCS]

O [1PCS]

J [1PCS]

N [1PCS]

K [2PCS]

M [1PCS]

R [2PCS]

H [1PCS]

I [1PCS]

4

T [4PCS]
(9161-076)



S T E P

Above shows STEP
assembled and completed

1

A3
C3

E

B

D3

D3
A3

B3
C3

A

B3
C3

C3
A3

E

C3
P

B4 C4
D4

C4
A5

1

5

B3

C3

A4
C4

A4

C7

Q



S T E P

Above shows STEP
assembled and completed

J

D7

T

D6

K

C3

N

C3
A2

A9
C2

C2

C3

D6

T
D7

C3

A2

M

O

A9

C2

H

I

C2

C2

C5
C4

R

R

B

A

C2

D9

A6
C5

C5 A6

2

2

C3
A10

6

B1

B3

B1
A7

A1

D5

B3

B1

B1

C6

A11

C6
A11

B2


